Husqvarna TF 338 2015 Mar

Below is a spare parts drawing of a Husqvarna TF 338 with year of construction 2015 Mar from the category Soil & Ground.

Description TF 338
Brand Husqvarna
Year 2015 Mar
Category Soil & Ground
Item number(s) 967316801
Product Catalogus\HUSQVARNA\CULTIVATORS/TILLERS\TF 338\TF 338, 967316801, 2015-03

CILINDERDEKSEL
ReferencePart noDescriptionQtyKIT
1588 01 43-01DEKSEL1
2587 99 94-01BOUT
Gb/T5789 M6x12
4
3588 01 44-01PAKKING1
4587 99 96-01BOUT
Gb/T5789 M8x60
4
5587 99 97-01BOUGIE
F7Tc
1
6587 99 98-01BOUT
M8x35
1
7587 99 99-01BOUT
M6x110
1
8588 01 45-01CILINDERKOP1
9588 00 01-01VENTIEL
Ex
18
10588 00 02-01VENTIEL
In
18
11588 00 03-01GELEIDER
Ex.Valve
18
12588 00 04-01GELEIDER
In.Valve
18
13588 00 05-01KLEM28
14588 01 46-01PAKKING1
15588 00 07-01PEN
_10x16
2
16588 47 60-01AANSLUITING1
 
CARTER
ReferencePart noDescriptionQtyKIT
1588 01 47-01CARTER1
2588 47 61-01AFDICHTING1
3588 00 10-01ARM1
4588 00 11-01HOUDER1
5588 00 12-01RING
_6x_13x1
1
6588 00 13-01GOVERNOR1
7588 00 16-01LAGER
6205
1
8588 00 15-01RING
_10x_16x1.5
2
9588 00 17-01BOUT
M10x15
2
10588 00 18-01AFDICHTING
_25x_41.25x6
1
 
DEKSEL
ReferencePart noDescriptionQtyKIT
1588 00 20-01DEKSEL1
2588 00 21-01PLUG1
3588 00 22-01AFDICHTING17
4588 00 23-01PLUG2
5588 00 25-01BOUT
M8x32
6
6588 00 18-01AFDICHTING1
7588 00 24-01PIJLSTOK1
8588 00 26-01PIJLSTOK17
9587 94 21-01LAGER
Gb/T276/6205
1
10588 00 27-01PAKKING1
11588 00 28-01PEN
_8x14
2
 
KRUKAS
ReferencePart noDescriptionQtyKIT
1588 01 48-01KRUKAS1
2588 00 30-01WOODRUFF-SPIE11
3588 01 49-01KRUKAS11
4588 01 50-01DRIJFSTANG1
5588 01 51-01ZUIGER1
6588 00 34-01KLEM2
7588 00 35-01ZUIGERPEN1
8588 01 52-01ZUIGERVEER1
9588 01 53-01FILM1
10588 01 54-01STRUIK1
11588 01 55-01RING
Gas Ring Two
1
12588 01 56-01RING
Gas Ring One
1
 
KLEPPEN
ReferencePart noDescriptionQtyKIT
1588 00 41-01NOKKENAS1
2588 00 42-01ARM2
3588 00 43-01STANG2
4588 00 44-01PLAAT1
5588 00 45-01ARM2
6588 00 46-01BOUT25
7588 00 47-01ARM25
8588 00 48-01MOER25
9588 00 50-01MOER25
10588 00 51-01INLAAT
Inlet
1
11588 01 57-01VENTIEL
Exhaust
1
12588 00 53-01AFDICHTING1
13588 00 54-01VEER2
14588 00 55-01VEER
Intake
1
15588 00 56-01VEER
Exhaust
1
16588 00 57-01STELSCHROEF
Ex.
1
 
STARTER
ReferencePart noDescriptionQtyKIT
1588 01 58-01STARTER1
2588 00 60-01RING
Washer 6
31
3587 97 94-01BOUT
Gb/T16674.1/M6*12
41
4588 00 61-01BOUT
M6x10
21
5588 00 62-01BOUT
M6x60
11
 
INTAKE SYSTEM
ReferencePart noDescriptionQtyKIT
1588 00 63-01RING1
2588 00 64-01ISOLATOR1
3588 01 68-01PAKKING1
4588 00 65-01CARBURATEUR1
5588 00 66-01PAKKING1
6588 00 67-01LUCHT ZUIVERAAR1
7588 00 68-01BOUT
Gb/T5789/M6*22
1
8588 00 70-01MOER
Gb/T6177/M6
2
 
BEDIENINGEN
ReferencePart noDescriptionQtyKIT
1588 00 69-01ARM1
2588 00 71-01BOUT
T-Shape
1
3588 00 72-01MOER
M6
1
4588 00 73-01TREKSTANG1
5588 00 74-01VEER1
6588 00 75-01VEER1
7588 00 76-01BEDIENING1
8588 00 77-01BOUT
M6x12
2
9588 00 78-01SCREW
M4x6
17
10588 01 69-01AANSLUITING17
11588 00 79-01BOUT
M5x16
17
12588 01 70-01KLEM17
13588 00 80-01RING17
 
ONTSTEKINGSSYSTEEM
ReferencePart noDescriptionQtyKIT
1588 01 60-01SCHAKELAAR1
2588 00 82-01BOUT
M6x22
2
3588 00 83-01VLIEGWIEL1
4588 00 84-01VENTILATOR1
5588 00 85-01POELIE1
6588 00 86-01MOER
M14x1.5
1
 
UITLAAT
ReferencePart noDescriptionQtyKIT
1588 01 61-01GELUIDDEMPER1
2588 00 77-01BOUT
M6x12
1
3588 00 92-01RING
8
2
4588 47 62-01NET1
5588 00 88-01SCREW
M5x10
51
6588 47 63-01HUIS1
7588 00 89-01SCREW
St4.2x5
4
8588 00 90-01RING1
9588 00 91-01MOER
M8
1
 
BRANDSTOFSYSTEEM
ReferencePart noDescriptionQtyKIT
1588 01 62-01BRANDSTOFTANK1
2588 17 74-01KAP11
3588 17 75-01PAKKING11,2
4588 17 76-01BRANDSTOFFILTER11
5588 17 78-01BRANDSTOFTANK11
6588 17 79-01PAKKING11
7588 17 80-01VERBINDING11
8588 17 81-01KLEM2
9588 17 84-01BRANDSTOFSLANG
L=160
1
10588 00 94-01BOUT
M6x30
1
11588 01 40-01RING1
12588 00 72-01MOER
M6
1
 
SHIELD
ReferencePart noDescriptionQtyKIT
1588 01 41-01SCHERM1
2588 00 77-01BOUT
M6x12
4
3588 01 64-01SLUIER1
 
VERSNELLINGSBAK
ReferencePart noDescriptionQtyKIT
1587 93 94-01GEARBOX1
2587 93 95-01LAGER
6002
2
3587 93 96-01AS1
4587 93 97-01VERSNELLING1
5587 93 98-01AS1
6587 93 99-01STRUIK
F1
1
7587 94 00-01VERSNELLING1
8587 94 01-01VERSNELLING1
9587 94 02-01LAGER
6202
3
10587 94 03-01AS1
11587 94 05-01VORK1
12587 94 07-01AS1
13587 94 09-01VERSNELLING1
14587 94 10-01SPROCKET1
15587 94 11-01STRUIK
I
1
16587 94 13-01VERSNELLING1
17587 94 14-01PLAAT
17.1_27_1
1
18587 94 17-01LAGER
6203
1
19587 94 18-01LAGER
6005
1
20587 94 19-01AS1
21587 94 20-01SPROCKET1
22587 94 21-01LAGER
6205
1
23587 94 24-01AFDICHTING
B 25_41_9.5
1
24587 94 25-01AFDICHTING
A 25_52_9.5
1
25587 94 28-01O-RING1
26587 94 29-01OLIEDOP1
27587 94 30-01OLIEDOP3
28587 94 31-01OLIEDOP1
29587 94 32-01BOUT1
30587 94 33-01AFDICHTING
12_22_6
1
31587 94 34-01BORGCLIP
35
1
32587 94 35-01AFDICHTING
15_35_7
1
33587 94 36-01STRUIK
C
1
34587 94 37-01STRUIK
D
1
35587 94 39-01O-RING
39_2.6
1
36587 94 40-01O-RING
43.5_2.6
1
37587 94 43-01STOP1
38587 94 46-01DEKSEL2
39587 93 71-01BOUT
Hex M6_12
3
40587 94 49-01BOUT
Hex M6_10
6
41587 94 50-01RING
12_20_2
1
42587 94 51-01BOUT
Hex M12_1.5_15
1
43587 94 52-01VEER2
44587 94 53-01KOGEL
S_6.35
2
45587 94 54-01SCREW
M8_12
1
46587 94 55-01KETTING1
 
HANDVAT EN HENDELS
ReferencePart noDescriptionQtyKIT
1587 94 56-01PAKKING1
2587 94 57-01STEUNPLAAT1
3587 94 89-01HANDGREEPCONSOLE1
4587 94 90-01RING
8
4
5587 94 91-01RING
8
4
6587 94 92-01BOUT
M8_25
4
7587 94 93-01GASKABEL1
8587 94 94-01STOPSCHAKELAAR1
9587 94 96-01KNOP1
10587 94 97-01DEKSEL
Lower
1
11587 94 98-01RING
6
1
12587 94 99-01BOUT
Hex M6_16
1
13587 95 00-01OPHANGING2
14587 95 01-01MOER
M6
3
15587 93 69-01RING
6
3
16588 08 92-01BOUT
Hex M6_35
3
17587 95 05-01DEKSEL
Upper
1
18587 95 06-01HENDEL1
19587 95 07-01GASHEVEL1
20587 95 08-01HANDVAT2
21587 95 09-01KOPPELING1
22587 95 10-01BOUT
M16_140
1
23587 95 11-01KABEL1
24587 95 12-01INDICATOR1
25587 95 13-01PEN
5_25
2
26587 95 14-01SPIE
1.5_20
2
27587 95 15-01BOUT
M6_12
2
28587 95 16-01HEFBOOM1
29588 24 82-01HOLDER1
30588 26 57-01KLEM1
 
HOOFD FRAME
ReferencePart noDescriptionQtyKIT
1587 93 39-01BUMPER1
2587 93 70-01BOUT
M8_20
2
3589 01 72-01RING
8
5
4589 01 73-01RING
8
5
5587 93 70-01BOUT
M8_20
2
6587 93 71-01BOUT
Hex M8_40
4
7587 93 72-01BOUT
M10_70
2
8587 93 73-01MOER
M8
1
9587 93 74-01MOER
M8
4
10587 94 91-01RING
8
4
11587 93 75-01RING
8_18_3
4
12587 93 76-01MOTORSTEUN1
13587 95 17-01AS1
14587 98 29-01RING
10
5
15587 93 68-01VEERRING
10
5
16588 08 95-01MOER
M10
3
17587 95 19-01BOUT1
18587 95 21-01BOUT
M10_85
1
19587 95 23-01PLAAT1
20587 95 24-01BOUT
M10_25
2
21587 95 25-01PEN1
22587 95 26-01KLEM2
23587 95 27-01VERBINDER1
24587 95 13-01PEN
8_43
1
25587 95 31-01ZAAGBLAD1
26587 95 88-01MOER
M10
2
27588 09 01-01BOUT
M10_55
2
28587 95 32-01MOTOR1
 
SNAAR
ReferencePart noDescriptionQtyKIT
1587 95 34-01RIEMKAP1
2587 94 99-01BOUT
Hex M6_16
2
3587 93 69-01RING
6
2
4587 95 35-01RIEM
Order 2 belts per machine
2
5587 95 40-01BOUT
Hex M8_25
1
6587 95 36-01RING
8
1
7587 95 37-01POELIE1
8587 95 40-01BOUT
M8_10
4
9587 95 42-01HEFBOOM4
10587 95 44-01PLAAT1
11588 08 98-01BOUT
Hex M8_16
1
12587 95 69-01RING
8_18_5.5
1
13587 95 70-01POELIE1
14587 95 72-01VEER1
15587 95 73-01VEER1
16588 09 00-01RING
12
1
17587 93 73-01MOER
M8
1
18588 08 99-01BOUT
M6_12
1
19587 95 74-01POELIE1
20587 93 70-01BOUT
Hex M8_20
1
 
GRINDHARK SCHILD
ReferencePart noDescriptionQtyKIT
1587 93 70-01BOUT
M8_25
4
2587 93 68-01VEERRING
8
4
3587 93 69-01RING
8
4
4587 95 77-01DEKSEL
RH Tine
1
5587 94 98-01RING
6
8
6587 94 99-01BOUT
Hex M6_16
4
7587 95 79-01BEVESTIGING
Rear RH
1
8587 95 01-01MOER
M6
4
9587 95 80-01BEVESTIGING
Rear LH
1
10587 95 81-01DEKSEL
LH Tine
1
 
WIELEN EN BANDEN
ReferencePart noDescriptionQtyKIT
1587 95 82-01BOUT
Hex M10_25
16
2587 95 83-01VELG
LH Spoke
2
3587 95 84-01BAND
Tyre 4.0-8 (includeing inner and outside tyre)
2
3582 10 31-01BAND
Outside tyre 4.0-8
2
3582 10 43-01PIJP
Inner tyre 4.0-8
2
4587 95 85-01VELG
RH Spoke
2
5587 95 86-01WIELAS2
6587 95 87-01PEN
8_43
2
7587 95 26-01KLEM
Clip B
2
8587 95 02-01RING
10
16
9587 95 88-01MOER
M10
16
 
ZAAGBLAAD
ReferencePart noDescriptionQtyKIT
1587 95 89-01MES
LH
11
2587 95 02-01RING
10
24
3587 95 88-01MOER
M10
24
4587 95 90-01HOLDER2
5587 95 40-01BOUT
M8_45
2
6587 95 82-01BOUT
Hex M10_35
24
7587 95 91-01RING
8
2
8587 94 91-01RING
8
2
9587 95 92-01MOER
Hex M8
2
10587 95 93-01MES
Right
11
11587 95 94-01MES
LH Short
1
12587 95 95-01HOLDER2
13587 95 87-01PEN
8_43
2
14587 95 26-01KLEM
Clip B
2
15587 95 96-01MES
RH Short
1